

FLAMMABILITY TEST REPORT

Report No.: 399313/07 Date Received : 27/04/07 Date Tested: 25/05/07 Issue Date: 25/05/07

Company Name & Address: CARPENTER LTD,
DINTING LODGE IND. EST.
GLOSSOP
DERBYSHIRE
SK13 6LE

Contact Name: DR. LISA McQUILLAN

Sample Details

Order no.: PO 45703596
Customers description: RB190
Sample description: 4 blocks of polyurethane foam

Test Method	Pre-Treatment	Flammability Performance Requirements	Result
BS 5852: Part 2: 1982, Ignition source 5 (Crib 5).	None	As Schedule 1 Part 1 (Ignition test for polyurethane foam in slab or cushion form) of The Furniture and Furnishings (fire) (safety) Regulations 1988 (as amended).	PASS

KRISTIAN LEE
(Flammability Technician)

STEVEN OWEN
(Flammability Technician)

SIMON CHEE
(Area Leader)

ANDREW WHITE
(Quality Manager)

Report No.: 399313/07 Page 1 of 3

